
 

 
 

Appendix A  

Testing and Monitoring Plan 

 
 

 

   



 

 

This Page Intentionally Left Blank 

 

 



      August 31, 2011 
          Testing and Monitoring Plan

in association with:

Indirect Potable Reuse/Reservoir Augmentation Demonstration Project
Advanced Water Purifi cation Facility

burgincm
Text Box
Final 



 

 

This Page Intentionally Left Blank 

 

 



City of San Diego IPR/RA Demonstration Project i 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 

Contents 

Section 1 Background .............................................................................................................. 1-1 
1.1 City of San Diego Indirect Potable Reuse / Reservoir Augmentation 
[...]
Section 9 References ................................................................................................................ 9-1 

Appendices 
Appendix A   PFD & Site Layout 
Appendix B   Technical Memorandum: Survey of North City Water Reclamation Plant   
Industrial Dischargers, prepared by RMC for the City of San Diego, June 21, 2010  
Appendix C   Technical Memorandum: Initial Planning for the UV/AOP Component of the 
City of San Diego AWT Demonstration Plant, prepared by CDM/MWH for the City of 
San Diego, May 21, 2010 
Appendix D Technical Specifications for the 3D TRASAR® Automation System 
Appendix E   Membrane Cleaning Protocols 
Appendix F   AWPF Data Collection Sheets 
Appendix G  Treated Water Quality Regulatory Requirements and Guidance 
Appendix H  Comparison of NCWRP CEC Data to Compounds Identified for 
Monitoring by the State Water Resources Control Board 
Appendix I   Analytical Testing Methods, MDLs, Lab Assignments, TATs, etc. 
Appendix J   Sampling Procedures for Microbial Parameters 



Table of Contents 
 
 

City of San Diego IPR/RA Demonstration Project iv 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 

 

Appendices (Cont.) 
Appendix K Comments Received from the IAP/CDPH/RWQCB, November 30, 2010 Draft 
Testing and Monitoring Plan (Draft T&M Plan)  
 
 

Tables 

Table 3-1 NCWRP Disinfected Effluent Water Quality Data ........................................................ 3-4 
Table 3-2 NCWRP Tertiary Effluent Water Quality Data .............................................................. 3-7 
Table 3-3 Water Quality Analysis Laboratories and Data Validation ....................................... 3-12 
Table 3-4 Technical Specification Pre-filtration System ............................................................... 3-13 
Table 3-5 MF and UF Membrane Specifications ........................................................................... 3-14 
Table 3-6 Technical Specification RO Membrane Skid ................................................................ 3-15 
Table 3-7 Technical Specification RO Membranes........................................................................ 3-15 
Table 3-8 UV-AOP Design Criteria ................................................................................................. 3-16 
Table 3-9 Trojan UV System Specification ..................................................................................... 3-17 
Table 3-10 Vessel Conductivity Probing Sampling Locations ...................................................... 3-20 
Table 3-11 Sampling Details for MS2 Virus Challenge Experiments ........................................... 3-20 
Table 3-12 MS2 Phase Challenge Experiment Details Required for 1.25 MGD Feed Flow ...... 3-22 
Table 4-1 Operational Monitoring Parameters of the AWPF Treatment Train .......................... 4-1 
Table 4-2 Initial Testing Activities .................................................................................................... 4-3 
Table 4-3 Phase I Success Criteria / Alternative Action Plan ....................................................... 4-4 
Table 4-4 Demonstration Plant Major Equipment Requiring Maintenance ............................. 4-17 
Table 4-5 Residuals Management Plan for Process and Cleaning Wastes ................................ 4-18 
Table 5-1 Operational Monitoring Parameters of the AWP Facility Treatment Train .............. 5-1 
Table 5-2 Summary of Treated Water Quality Goals for Regulated Constituents for the  

San Diego AWP Facility .................................................................................................... 5-9 
Table 5-3 On-Site Lab Routine Water Quality Monitoring Plan for the San Diego AWP  

Facility ................................................................................................................................ 5-12 
Table 5-4 Certified Lab Routine Water Quality Monitoring Plan for the San Diego AWP  

Facility ................................................................................................................................ 5-13 
Table 5-5 CEC Water Quality Monitoring Plan for the San Diego AWP Facility .................... 5-20 
Table 5-6 Performance-based CEC Monitoring Plan for the San Diego AWP Facility ........... 5-22 
Table 5-7 Quarterly Water Quality Monitoring Plan for the San Diego AWP Facility ........... 5-24 
Table 5-8 Routine Bacteria and Virus Surrogate Monitoring Plan for the San Diego  

AWP Facility ..................................................................................................................... 5-26 
Table 5-9 Summary of Integrity Monitoring Methods proposed for the San Diego AWP 

Facility ................................................................................................................................ 5-29 
Table 5-10 Summary of Critical Control Point Monitoring proposed for the San Diego AWP 

Facility ................................................................................................................................ 5-31 
Table 6-1 Spiking Experiment 1 ........................................................................................................ 6-4 
Table 6-2 Spiking Experiment 2 ........................................................................................................ 6-5 
Table 6-3 NDMA and Chloramines Sampling Regime .................................................................. 6-9 
Table 6-4 Predicted Formaldehyde Formation from UV/AOP Process .................................... 6-11 
Table 7-1 On-Site Laboratory QA/QC Measures ........................................................................... 7-2 



Table of Contents 
 
 

City of San Diego IPR/RA Demonstration Project v 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 
 

Table 7-2 Laboratory QC Measures for CEC Analysis ................................................................... 7-2 
Table 7-3 QC Sampling ....................................................................................................................... 7-6 
Table 7-4 Quarterly Sampling Event Split Sampling ..................................................................... 7-6 
Table 7-5 Equipment QC Criteria ................................................................................................... 7-12 
Table 8-1 Sampling Details for MS2 Virus Challenge Experiments (optional) .......................... 8-3 
Table 8-2 MS2 Phage Challenge Experiment Details Required for 1.2 MGD Feed Flow .......... 8-3 
 



Table of Contents 
 
 

City of San Diego IPR/RA Demonstration Project vi 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 

 

 

Figures 

Figure 3-1 NCWRP Treatment Process .............................................................................................. 3-1 
Figure 3-2 Aerial photograph of the NCWRP ................................................................................... 3-3 
Figure 3-3 NCWRP Effluent Nitrate Data ......................................................................................... 3-6 
Figure 3-4 Example of RO Vessel Probing Set-up ............................................................................ 3-9 
Figure 4-1 Testing Schedule City of San Diego AWP Facility ...................................................... 4-15 
Figure 5-1 AWPF Process Schematic ................................................................................................ 5-10 
Figure 6-1 Spiking Experiment Set-up  .............................................................................................. 6-3 
Figure 6-2 General schematic of chloramines dosing alternatives   ............................................... 6-7 
Figure 8-1 Virus Seeding Set-up 3-Stage RO System ....................................................................... 8-2 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

City of San Diego IPR/RA Demonstration Project vii 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 
 

List of Acronyms & Abbreviations 
°C Degrees Celsius 
°F Degrees Fahrenheit 
AQWATEC Advanced Water Technology Center, Colorado School of Mines 
AOP Advanced Oxidation Process  
ASTM American Standard Technical Method 
AWP Advanced Water Purification 
Basin Plan San Diego Basin Plan 
BAT Best Available Technology 
BOD Biological oxygen demand 
CCP Critical control point 
CDPH California Department of Public Health  
CDWR California Department of Water Resources 
CEC Chemicals of Emerging Concern 
CFD Computational fluid dynamics 
CFU/mL Colony forming units per milliliter 
CIP Clean-in-place 
City City of San Diego 
City Council San Diego City Council 
CLP Contract Lab Program 
CWA Clean Water Act 
/day Per day 
DBP Disinfection By-product 
DO Dissolved oxygen 
DMA Dimethylamine 
DP Differential pressure 
EBEP Enclosed Bay and Estuaries Plan 
EEO Electrical Energy per Order 
ELAP Environmental Laboratory Accredited Program 
gpm Gallons per minute 
g/mol Grams per mol 
gfd gallons per square-foot day 
gpm gallons per minute  
GWRS Ground Water Replenishment System 
H2O2 Hydrogen peroxide 
HACCP Hazard Analysis and Critical Control Point 
HRT Hydraulic residence time 
IAF Integrated averaging factor 
IAP Independent Advisory Panel 
in Inch 
IMP Integrity Monitoring Plan 
IPR Indirect Potable Reuse 
ISWP Inland Surface Waters Plan 
kW Kilowatt 
L/m2 Liters per square meter 



List of Acronyms & Abbreviations 
 
 

City of San Diego IPR/RA Demonstration Project viii 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 

 

lb Pound 
LDC Laboratory Data Consultants, Inc. 
LPHO Low pressure high output 
LT2ESWTR Long Term 2 Enhanced Surface Water Treatment Rule 
MCL Maximum contaminant limit 
MF Microfiltration  
MGD Million gallons per day 
mg/L Milligrams per Liter 
MPN/100 mL Most probable number per 100 milliliters 
MRL Method reporting level 
MTBE Methyl tert-butyl ether 
MTL Monitoring Trigger Level 
MW Molecular weight 
µg/L Micrograms per Liter 
N Nitrogen 
NA Not applicable 
NaOCl Sodium hypochlorite 
NC North City 
NCWRP North City Water Reclamation Plant 
ND Non Detect 
NDMA  N-nitrosodimethylamine 
NDBA N-nitrosodi-n-butylamine 
NDEA N-nitrosodiethylamine 
NDPA N-nitrosodi-n-propylamine  
NH2Cl Monochloramine 
NMEA N-nitrosomethylethylamine  
NPIP N-nitrosopiperidine  
NTR National Toxics Rule 
NYPR N-nitrosopyrrolidine 
ng/L nanograms per liter 
NTU Nephelometric Turbidity Units 
O&M Operations and maintenance 
OCWD Orange County Water District  
OH Hydroxyl radical 
P Phosphorus 
PAT Project Advisory Team 
PCPP Pharmaceutical and Personnel Care Products  
POM Point of monitoring 
ppm parts per million 
ppb parts per billion 
ppt parts per trillion 
psi Pounds per square inch 
PVC Polyvinyl chloride  
QA Quality assurance 
QC Quality control 
QCP Quality control point 



List of Acronyms & Abbreviations 
 

City of San Diego IPR/RA Demonstration Project ix 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 
 

RA Reservoir Augmentation  
RO Reverse osmosis  
RWC Recycled Water Contribution 
RWQCB Regional Water Quality Control Board 
SAP Science Advisory Panel 
SCADA Supervisory control and data acquisition 
SVI Sludge volume index 
SWRCB State Water Resources Control Board 
T&M Testing and Monitoring 
TDS Total dissolved solids 
TLD Trace leak detection 
TMP Transmembrane pressure 
TN Total nitrogen 
TOC Total organic carbon 
UF Ultrafiltration 
USEPA United States Environmental Protection Agency 
UV Ultraviolet 
UVT Ultraviolet transmittance 



 

 

This Page Intentionally Left Blank 

 

 



City of San Diego IPR/RA Demonstration Project  1-1 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 

Section 1 
Background 
 

1.1 City of San Diego Indirect Potable Reuse / Reservoir 
Augmentation Demonstration Project 
In January 2004, the San Diego City Council (City Council) directed the City Manager 
to conduct a study to evaluate options to increase the use of recycled water produced 
at the City of San Diego’s (City) two water reclamation plants.  The City Council 
mandated the study to also include research on the health effects of reuse options and 
to facilitate active involvement of the public.  

The Water Reuse Study (City of San Diego, Draft Final Report, March 2006) resulted 
in the identification of six potential options to maximize the use of the City’s existing 
recycled water.  The various project stakeholders identified the North City-3 (NC-3) 
strategy to be the most beneficial reuse strategy.  The NC-3 option includes reservoir 
augmentation of the City’s San Vicente Reservoir using highly purified tertiary water 
from the City’s North City Water Reclamation Plant (NCWRP).   

The Water Reuse Study represented Phase I of a three phase program that may lead to 
the implementation of full scale indirect potable reuse reservoir augmentation 
(IPR/RA) project.  Phase II is the current demonstration project and Phase III will be 
the full scale IPR/RA project.  In October 2007, the City Council voted to proceed with 
the demonstration project consisting of the following components:   

 Design, construct, operate and test a demonstration scale Advanced Water 
Purification Facility (AWP Facility) at the NCWRP. 

 Conduct a Limnology and Reservoir Detention study for the San Vicente Reservoir 
to establish residence time and short circuiting conditions of advanced treated 
water in the reservoir. 

 Conduct a public outreach and education program. 

 Convene an Independent Advisory Panel (IAP) to provide expert review of the 
technical, scientific, and regulatory aspects of the project. 

 Define regulatory requirements for a full scale IPR/RA project (Phase III of the 
program). 

 



 

 

This Page Intentionally Left Blank 

 

 



City of San Diego IPR/RA Demonstration Project  2-1 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 

Section 2  
Objectives, Development and Organization 
 
A key component to the operation and testing of the AWP Facility is the development 
and implementation of a comprehensive Testing and Monitoring (T&M) Plan.  This 
section provides specific objectives of the testing and monitoring component of the 
AWP Facility, information on how the T&M Plan was developed, and a roadmap as to 
where key components of the plan are located in the document.  

2.1 Testing and Monitoring Objectives 
The ultimate goal of testing and monitoring the AWP Facility is to generate the 
necessary data to support the regulatory approval and permitting of the proposed 
full-scale IPR/RA project.  Specific objectives of the testing and monitoring 
component are provided in the following paragraphs. 

 Demonstrate that the proposed AWP technology, operation and performance 
meets the criteria outlined by the California Department of Public Health 
(CDPH) and California Department of Water Resources (CDWR) 1996 proposed 
framework for Regulating IPR by Surface Water Augmentation. The selection of 
the treatment technologies, operational strategy and water quality sampling plan 
associated with the AWP Facility will target meeting the following criteria: 

o Enable CDPH to find that the proposed technology will ensure that the recycled 
water meets or exceeds all applicable primary and secondary drinking water 
standards and poses no significant threat to public health 

o Compliance with the draft 2008 CDPH groundwater recharge criteria for 
injection. 

o Maintenance of reservoir quality. 

Other criteria established by the proposed IPR/RA project framework, which are 
also being evaluated as part of the overall demonstration project, and supported by 
the operation of the AWP Facility, include: 

o Maintenance of appropriate San Vicente Reservoir residence time based on 
[...]
microfiltration/ultrafiltration (MF/UF) and reverse osmosis (RO) membrane 
integrity, as well as the ultraviolet (UV) system of the advanced oxidation process 



Section 2 
Objectives, Development and Organization 

 

City of San Diego IPR/RA Demonstration Project  2-3 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 

 

(AOP). With regards to RO integrity monitoring, a tiered approach is proposed 
with the use of different direct and indirect monitoring methods corresponding to 
different stages of RO commissioning and operation.   

 Validate the performance of AWP Facility unit processes using full-scale 
treatment equipment. The AWP Facility baseline treatment train will use a 
multiple barrier approach consisting of MF/UF, RO, and UV/AOP with a total 
production capacity of approximately 1 million gallons per day (MGD).  The design 
of the system incorporates the use of MF, UF, and RO membranes which are the 
same size, specification, and configuration as those that could be utilized for the 
full-scale IPR/RA facility.  UV/AOP system selection was based on review of the 
system used at the Orange County Water District’s (OCWD’s) Groundwater 
Replenishment (GWR) System and consultation with representatives of Trojan, Inc., 
the UV System manufacturer.  The proposed UV/AOP demonstration system is the 
UV Phox Model 72AL75, which is a single chamber version of the reactors used at 
OCWD.  During the initial phase of testing, the ability of the unit to achieve 1.2-log 
(93.7%) removal of N-Nitrosodimethylamine (NDMA) at a flow of 1 MGD will be 
verified.  Results obtained during initial testing will establish the power setting at 
which to operate the system for the remainder of the operations period.   

 Define vendor pre-qualification criteria for the full-scale AWP Facility. As part of 
the testing program, vendor pre-qualification criteria will be developed for the full-
scale AWP Facility. Testing will include two different low pressure (MF/UF) 
membranes and two different RO membranes.  The performance of the Trojan UV 
Phox system will be monitored to access and gain further insight on AOP 
performance.  Both water quality and operational performance observed during the 
demonstration plant study will be utilized to develop pre-qualification criteria for 
consideration during procurement of equipment for the full-scale facility.  Though 
operation and testing of the AWP Facility will provide useful information to 
develop vendor pre-qualification criteria it is not intended to pre- qualify vendors 
for the potential full-scale AWP. Pre-qualification of vendors for the full scale AWP 
would require further evaluation outside the current scope of work.   

 Monitor and collect operational performance and maintenance requirements of 
the AWP Facility equipment - During the testing period, key operational 
parameters and maintenance requirements of each unit process (MF/UF, RO and 
UV/AOP) will be monitored on a routine basis.  This information will be evaluated 
to assess ways to improve operational efficiencies and provide a basis for 
estimating operations and maintenance (O&M) costs for the full-scale AWP 
Facility.   

 Evaluate the degradation and by-product formation of nitrosamines and 1, 4-
dioxane by UV/AOP and compare alternative chloramines application conditions 
to mitigate NDMA formation.  Nitrosamines and 1,4-dioxane will be monitored in 
the AWP Facility product water by performing an initial spiking experiment and 



Section 2 
Objectives, Development and Organization 

 

City of San Diego IPR/RA Demonstration Project  2-4 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 
 

performing  quarterly sampling to demonstrate log removal requirements 
established by the CDPH and  assess the ability of the treatment train to meet 
current notification limits, respectfully.  In addition, possible by–products, that may 
form as a result of the oxidation of nitrosamines (e.g. NDMA, NDBA, NDEA, NDPA, 
NMEA, NPIP, NYPR) and 1, 4-dioxane will be evaluated during the testing period.   
Based on monitoring data from the AWP Facility and an initial literature review 
performed by the project team, bench-scale testing may be performed to simulate 
worse conditions to identify potential UV/AOP by-products and at what level and 
conditions they occur.  Should bench testing be conducted, results may be used to 
adjust operating conditions for the UV/AOP component of the AWP Facility and 
tailor the monitoring program for the product water. As part of the overall T&M 
Plan, the use of pre-formed chloramines and sequential chloramines formed in-situ 
will be evaluated to reduce the formation potential of nitrosamine compounds due 
to chloramination upstream of the RO system, which is required to prevent 
biological fouling.  

2.2 T&M Plan Development 
Several sources of information serve as the basis of this T&M Plan, which include: 

 Final Report of the May 11-12, 2009 Meeting of the Independent Advisory Panel (IAP) 
for the City of San Diego IPR/RA Demonstration Project (IAP Final  Report), NWRI, 
September 2009. 

 CDPH comments to the IAP Final Report, December 2009, and the City’s response 
to comments, May 2010. 

 City of San Diego, Advanced Water Treatment Research Studies conducted at the 
NCWRP, 2005. 

 Final Report Monitoring Strategies for CECs in Recycled Water, Recommendations of 
Science Advisory Panel, SWRCB, June 25, 2010. 

 CDPH Groundwater Recharge Reuse Draft Regulations, August 2008. 

 IAP Subcommittee Findings and Recommendations of the Advanced Water 
Purification Facility Subcommittee Meeting, November 15, 2010, NWRI. 

 Input received from the project team’s Project Advisory Committee (PAC): 

o Professor Dr. Jörg Drewes, Advanced Water Technology Center (AQWATEC), 
Colorado School of Mines. 

o Professor Dr. Shane Snyder, University of Arizona, Arizona Laboratory for 
Emerging Contaminates.   



Section 2 
Objectives, Development and Organization 

 

City of San Diego IPR/RA Demonstration Project  2-5 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 

 

o Professor Dr. Bill Cooper, University of California, Irvine, Urban Water 
Research Center. 

o Professor Dr. Greg Leslie, UNSW Global, University of New South Wales. 

o Ms. Margie Nellor, Nellor Environmental. 

  Comments received from the IAP/CDPH/RWQCB on the City of San Diego IPR/RA 
Demonstration Project Advanced Water Purification November 30, 2010 Final Draft 
Testing and Monitoring Plan. 

2.3 T&M Plan Organization  
This T&M Plan conforms to the recommendations outlined in the IAP Final Report 
(September 2009), CDPH comments to the IAP Final Report (December 2009), and the 
City’s response to CDPH comments (May 2010).  The T&M Plan is organized as 
follows: 

Section 1 - Background 

Section 2 – Objectives, Development and Organization  

Section 3 – Materials and Methods 

Section 4 – Process Operation, Activities, and Schedule 

Section 5 – Demonstration Facility Process Evaluation 

Section 6 – Specialty Testing 

Section 7 – Quality Assurance / Quality Control 

Section 8 – Additional Scope of Services  

Section 9 – References  

 

 



 

 

This Page Intentionally Left Blank 

 

 



City of San Diego IPR/RA Demonstration Project  3-1 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 

Section 3   
Materials and Methods 
 

3.1 Demonstration Testing Site 
3.1.1 North City Water Reclamation Plant  
The AWP Facility is located at the City of San Diego’s North City Water Reclamation 
Plant (NCWRP) located at 4949 Eastgate Mall, San Diego, California 92121.  

The NCWRP currently produces 22.5 MGD of recycled water of which approximately 
7.3 MGD is used for the non-potable beneficial use in the surrounding area.  NCWRP 
has a total design capacity of 30 MGD.  The recycled water distribution system 
consists of approximately 83 miles of recycled water pipeline, two reservoirs and 
three pump stations.  

A general schematic of the NCWRP treatment process is provided in Figure 3-1.  As 
shown the AWP Facility will receive feed water from the tertiary filters, product 
water will be returned to the NCWRP recycled water upstream of the chlorine contact 
chamber.  

 
 

 

The NCWRP is a tertiary treatment plant and consists of the following major 
treatment processes: 

 Influent headworks – consists of bar screen and grit chamber to remove large 
debris and coarse sediments. 

 Primary Treatment – consists of primary sedimentation basins to remove settable 
solids not removed in the grit chamber.

Figure 3-1
NCWRP Treatment Process  



Section 3 
Materials and Methods 

City of San Diego IPR/RA Demonstration Project  3-2 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 

 Secondary Treatment – consists of aeration basins (anoxic and aerobic) that 
promote biological treatment of wastewater through microbial decomposition and 
secondary clarifiers, which remove the settled activated sludge.  

 Tertiary Treatment – consists of anthracite coal filters to remove particulate matter. 

 Demineralization - utilizes electrodialysis reversal (EDR) for partial 
demineralization.    

 Disinfection - consists of chlorine contact chambers where chlorine is applied to the 
water to kill bacteria and other microbes prior to distribution to recycled water 
customers through the recycled water distribution system.  

The AWP Facility is located on a concrete pad adjacent to the existing EDRs #4 and 
#5. The new pad area is  3,800 square feet (50 feet x 76 feet). The western edge of the 
new pad houses the EDR unit #6 and is not part of this project.  The operations trailer 
is located on the existing Research Pad, which has an area of 2,000 square feet (40 feet 
x 50 feet). An aerial photograph of the NCWRP showing the demonstration facility 
site in proximity to NCWRP unit processes is provided in Figure 3-2.  

3.1.2 AWP Facility Layout  
A layout of the AWP Facility showing the location of main components including 
equipment skids, chemical storage tanks, and the trench drain is provided in Figure 
A-1 (Appendix A). The AWP Facility is laid out to facilitate public tours through the 
facility in order of treatment process: MF/UF, RO, and UV/AOP. 

Both pads have steel frame roofs with 18 feet of vertical clearance.  The Research Pad 
is equipped with lights, outlets, raceways, and electrical panels.  

The AWP Facility is connected to the NCWRP product water by an 8-inch Schedule 80 
polyvinyl chloride (PVC) pipe anticipated to deliver water to the demonstration plant 
at 980 gallons per minute (gpm) and a pressure between 50 to 70 pounds per square 
inch (psi). The water is delivered by the same pumps that feed EDRs #4, 5 and 6. Two 
drains are provided for liquid process and cleaning waste.  The drains are routed 
overhead in the AWP Facility and EDR #6 areas and then routed below grade to 
discharge to an existing manhole. Water produced by the AWP Facility is discharged 
into the tertiary effluent piping upstream of the chlorine contact tanks. As with the 
drain piping, the product water piping is routed overhead in the AWP Facility and 
EDR #6 areas and then routed below grade to discharge into the existing product 
water pipeline.   



Section 3 
Materials and Methods 

 
 

City of San Diego IPR/RA Demonstration Project        3-3 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3-2
Aerial Photograph of the NCWRP 



Section 3 
Materials and Methods 

 

City of San Diego IPR/RA Demonstration Project  3-4 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 

 

3.1.3 Feed Water Characteristics   
The AWP Facility testing will be conducted using tertiary treated water (prior to 
chlorination and demineralization) from the NCWRP.  Table 3-1 presents water 
quality of disinfected tertiary filtered effluent based on data collected at NCWRP 
during the 2009 annual monitoring report.  While the water quality shown in Table 3-
1 is based on measurements made post chlorination it should be representative (with 
the exception of microbial parameters: heterotrophic plate count, total coliform and 
total coliphage) of the filtered effluent which will be used during the testing. 

 
Table 3-1

NCWRP Disinfected Effluent Water Quality Data 

Parameter Unit Value  

pH -- 7.13 ¹ 

TSS mg/L ND ¹ 

VSS mg/L ND ¹ 

Turbidity NTU 0.63 ¹ 

Ammonia-N mg/L ND ² 

TKN mg/L ND ² 

Aluminum µg/L 86 ¹ 

Arsenic µg/L 0.58 ¹ 

Boron µg/L 325 ¹ 

Chloride mg/L 240 ¹ 

Sulfate mg/L 217 ¹ 

Silica mg/L 14 ⁴ 

Iron (total) µg/L 113 ¹ 

Calcium mg/L 62.3 ¹ 

Magnesium mg/L 26.7 ¹ 

Conductivity micromhos/cm 1,530 ² 

TDS mg/L 893 ¹ 

Hardness mg/L 265 ¹ 

Alkalinity (bicarbonate) mg/L 103 ¹ 

BOD mg/L ND ¹ 

HPC cfu/mL ND ³ 

Total Coliphage MPN/ 100mL ND ³ 

Total Coliforms MPN/ 100mL ND ¹ 

¹ Average value measured in December 2009, NCWRP Annual Monitoring Report  
² Based on measurement October 6, 2009 
³ Based on data presented in Long Term Testing Experimental Plan (MWH, 2005) 
⁴ Based on average values collected July 14 - 19, 2005 (MWH, 2007) 



Section 3 
Materials and Methods 

 

City of San Diego IPR/RA Demonstration Project  3-5 
Advanced Water Purification Facility 
August 31, 2011 Final Testing and Monitoring Plan 
 

3.1.3.1 NCWRP Operational Changes to Reduce Effluent Total Nitrogen    
In January 2008 the City began a 12-month study to assess improving the NCWRP 
recycled water quality by enhancing the plant’s denitrification process (Trussell et al., 
2010). The purpose of this project was to document the plant’s nitrogen removal 
performance over that time period and to provide recommendations to improve 
water quality and nitrogen removal.  Results of the study produced five possible 
immediate action recommendations and two potential future capital improvements to 
further reduce total nitrogen.  The five possible immediate actions include: 

 Increase aeration solids retention time from 5.8 days to 10 days to ensure complete 
nitrification (< 1 mg/L of ammonia) and to encourage the filamentous bacteria 
growth which will increase sludge volume index (SVI). 

 Take a primary sedimentation tank offline and cease the addition of coagulant to 
the primary treatment process, in order to increase primary effluent Biochemical 
Oxygen Demand (BOD). 

 Bring down the dissolved oxygen (DO) set point to 1 mg/L to improve 
denitrification efficiency at the anoxic zones by carrying less oxygen in the internal 
recycling streams.  Before changing the DO set point, preventive maintenance for 
the air control system should be performed to ensure accurate airflow control and 
avoid DO deficits at the aerobic zones.  It is also recommended to first set the DO 
set point to 2 mg/L to make sure the DO controller is reliable before bringing the 
DO set point down to 1 mg/L. 

 Lab use the Environmental Laboratory Accredited Program (ELAP) approved 
methods for nitrate analyses and elimination of weekly ammonia effluent 
sampling. 

 Take two additional secondary sedimentation tanks offline, one tank at a time, to 
reduce energy and reduce maintenance costs. 

The two potential future capital improvements to further reduce total nitrogen 
include: 

 Increase anoxic volume from 20% to 40% of the total aeration volume to allow 
additional anoxic contact time for denitrification.  With anoxic volume at 40%, a 
DO set point of 2 mg/L will be required to avoid air deficits at the aerobic zones. 

Increase internal recycle rate from 1.6 times the average primary effluent flow to 3 
times the average primary effluent flow to introduce more nitrates to the anoxic zone 
for oxidation of influent biodegradable organic matter. With the optimization of 
the NCWRP's operations per Trussell Technologies' recommendations, the 